



**PLASTICS TEST REPORT**

**Ref.** D263340                      **Date:** November 22, 2016                      **Page 1 of 1**

Tacticshop LLC  
6761 West Sunrise Boulevard  
Plantation, Florida 33313

Purchase Order #: CC

**Test Procedure**

- Tensile Strength                                            Material: Webbing Belt
- Flexural Strength                                            Tested: ASTM D6775-13, as a guide\*
- Izod Impact                                                    Test Speed: 3 in/min
- Tear Resistance                                              Conditioning: 40 / 23 / 50 per ASTM D618-13
- Deflection Temperature                                      Test Condition: 23 – 50
- Breaking Strength                                            Requirements: None Provided

**Test Results**

Sample Identification	Sample Number	Force at Break (lb <sub>f</sub> )
Webbing Belt	1	4,430
	2	5,650
	3	5,810
	4	7,040
	5	7,300
	<b>Average</b>	<b>6,050</b>
	<b>Standard Deviation</b>	<b>[1,160]</b>

\* Testing was done as a guide due to conditioning and test conditions being 23°C and 50% RH.



Prepared by: \_\_\_\_\_

Ashley Andrews  
Materials Testing

Approved by: \_\_\_\_\_

Joseph Maciejewski, P.E.  
Group Manager